
* Corresponding author.

1944-3994/1944-3986 © 2020 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2020.26297

206 (2020) 189–201
December

Pretreatment process optimization and reverse osmosis performances of a 
brackish surface water demineralization plant, Morocco

Hicham Boulahfaa,*, Sakina Belhamidia, Fatima Elhannounia, Mohamed Takya, 
Mahmoud Hafsib, Azzedine Elmidaouia

aLaboratory of Separation Processes, Department of Chemistry, Faculty of Sciences, Ibn Tofail University, P.O. Box: 1246,  
Kenitra 14000, Morocco, emails: boulahfa.hi@gmail.com (H. Boulahfa), sakina.belhamidi@uit.ac.ma (S. Belhamidi),  
fatima.elhannouni@uit.ac.ma (F. Elhannouni), mohamed.taky@uit.ac.ma (M. Taky), azzedine.elmidaoui@uit.ac.ma (A. Elmidaoui) 
bInternational Institute for Water and Sanitation, National Office of Electricity and Potable water (ONEE-IEA), Rabat, Morocco,  
email: mahmoud.hafsi@onee.ma (M. Hafsi)

Received 6 January 2020; Accepted 29 June 2020

a b s t r a c t
In surface water reverse osmosis (RO) demineralization processes, pretreatment is a key step in 
achieving high performances and avoiding frequent membrane fouling. The plant studied includes 
conventional pretreatment and RO process. The aim of this study is the optimization of the 
coagulation–flocculation and the assessment of its effect on pretreated water quality upstream of 
the RO unit. The monitored parameters were turbidity, residual aluminum, and silt density index 
(SDI). Moreover, this paper presents the RO membrane performance in terms of feed pressure, 
pressure drop, permeate flow, and permeate conductivity after nearly 1 y of operation. The results 
obtained illustrate that the pretreatment optimization substantially reduces the residual alu-
minum concentration and the SDI after the 5  μm cartridge filters. Likewise, the RO membranes 
exhibited high and steady performance.

Keywords: Surface water; Pretreatment; Reverse osmosis; Fouling; Demineralization

1. Introduction

Over the last years, water shortage becomes one of the 
great challenges in many locations around the world [1–4]. 
Thus, in order to meet the increasing demand for fresh 
water, desalination of seawater, and brackish water were 
performed using reverse osmosis (RO) membrane technol-
ogy to provide drinking water [5–9]. Nonetheless, RO is 
currently the most energy-efficient technology for desalina-
tion, with the energy consumption ranges between 1.5 and 
2.5  kWh/m3, which is much lower than that of other tech-
nologies [10,11]. Furthermore, energy consumption depends 
on the plant operating conditions [12,13].

However, RO membrane performance is significantly 
affected by the membrane fouling [14–17]. In fact, passing 
the raw water directly via the RO membranes can cause 
irreversible fouling [18]. Hence, in order to control mem-
brane fouling, a variety of processes such as pretreat-
ment, membrane monitoring, membrane chemical clean-
ing, surface modification, as well as developing novel RO 
membranes have been studied [19–23].

RO systems had widely carried out pretreatment tech-
nologies. These technologies had the advantage of enhancing 
the feed water quality mainly to ensure reliable RO exploita-
tion as well as to prolong membrane life [24]. Among all the 
processes, conventional water treatment methods include 
coagulation, flocculation, and sedimentation processes, 
usually followed by filtration and disinfection [25].



H. Boulahfa et al. / Desalination and Water Treatment 206 (2020) 189–201190

Coagulation–flocculation is considered the most cru-
cial method in surface water treatment, and it can be used 
as a pretreatment, post-treatment, or even main treatment 
[25,26]. Some parameters may affect the aggregation of col-
loids, pH, turbidity, chemical composition of the raw water 
samples, coagulant dosage, water temperature, surface area 
of colloids, and mixing conditions [27–30]. Coagulation is 
the process of destabilizing suspended solids. Coagulants 
and colloids possess adverse electrical charges in water 
and thus when they meet the charges could be neutralized, 
resulting in fast aggregation of small suspended particles to 
form microflocs [31–33].

In addition, coagulants are extensively used in the treat-
ment of public water supply systems [25,34]. Among all 
the coagulants, Al-based coagulants have been used most 
widely, and they can change surface charge properties to 
promote agglomeration and/or enmeshment of smaller 
particles into larger flocs [27–29,35,36]. However, it raised 
more concerns due to the increase of residual aluminum in 
treated water, which can cause even more issues [29,35,37].

Researchers have studied the effects of solution pH, 
coagulant dosage, characteristics of coagulants, and water 
temperature on residual aluminum [36,37].

The Khenifra RO desalination plant was the first water 
treatment plant in Morocco, which combined conventional 
treatment with RO process. The plant will cover the produc-
tion of 36,290 m3/d of potable water by the year 2030 [30].

The present work aimed to optimize the coagulation–
flocculation processes as pretreatment for the RO mem-
branes. The coagulation–flocculation was performed using 
aluminum sulfate, polyelectrolyte, and settled sludge recir-
culation at the flocculation level. The different parameters 
ware studied at various pH values in order to optimize 
residual aluminum inlet of RO membranes. Therefore, the 
pretreatment process performance was assessed after the 
application of the chemical dosages defined previously 
at the laboratory scale by jar-tests. However, the perfor-
mance of the RO membranes was evaluated in terms of 
feed pressure, pressure drop, permeate flow, and permeate 
conductivity.

2. Materials and methods

2.1. Feed water characteristics

The surface water was provided from the Tanfnit dam 
located at about 15  km of the desalination plant. The feed 
water experienced significant seasonal variations in terms 
of turbidity, temperature, and conductivity [30,38].

Table 1 presents the main characteristics of the 
raw water.

2.2. Coagulation–flocculation jar test

In order to study the effects of the coagulant dosage, 
the polymer dosage, the settled sludge recirculation, and 
the pH variation on the residual aluminum and the turbid-
ity removal. Jar tests were performed on a six-paddle gang 
stirrer (VELP – JTL6), including rapid mixing (120 rpm for 
2 min) after addition of aluminum sulfate followed by slow 
mixing (40 rpm for 20 min), after which the suspension was 

settled for 30  min. After sedimentation, the samples were 
withdrawn and measured to determine residual alumi-
num [36]. The pH values of water samples were adjusted by 
sulfuric acid H2SO4 solution 98%.

The optimization of the sodium bisulfate was carried 
out using stoichiometric calculations. The obtained dose to 
neutralize 1 mg/L of free chlorine was 1.34 mg/L of sodium 
bisulfate [30].

The antiscalant Genesys LF dose was performed using 
Genesys MM4 software version V1.22.1 (DLL.V1.8.7) [38]. 
The obtained dose was 2.4  mg/L with pH adjustment and 
3 mg/L without pH adjustment [30].

2.3. Process description

Khenifra plant process includes conventional treatment, 
acidification (H2SO4) to reduce the precipitation of cal-
cium carbonate (CaCO3) at the membrane level, injection of 
the antiscalants to reduce the precipitation of calcium sul-
fate (CaSO4) at the membrane surface, microfiltration using 
5 µ m cartridge filters, and dechlorination using sodium 
bisulfate [30,39].

This brackish water RO desalination plant was designed 
to produce 36,290 m3/d of drinking water at the horizon of the 
year 2030 [30]. The RO system (Fig. 1) includes three trains, 
each train with one pass and two stages. The first stage and 
the second stage contain 52 and 23 pressure vessels, respec-
tively. Each pressure vessel was loaded with seven FilmTecTM 
XLE440 RO elements made in USA [30,38].

The RO membranes installed were 8″ spiral wound 
membrane elements (FILMTECTM XLE440, USA). From the 
manufacturer, the permeate flow and salt rejection of the 
membrane elements under the standard conditions were 
36.8  L/min and 99.5%, respectively (standard conditions: 
2,000 ppm NaCl, 125 psi (8.6 Bar), 77°F (25°C), pH 8, and 15% 
recovery) [30].

Table 1
Raw water characteristics used for the RO system design

Parameter Average value

pH 8.02
Alkalinity TAC, °F 17.6
Calcium (mg/L) 95
Magnesium (mg/L) 32.5
Sodium (mg/L) 466
Potassium (mg/L) 2.9
Manganese (mg/L) 0
Ammonium (mg/L) 0
Iron (mg/L) <0.03
Baryum (mg/L) 0
Bicarbonate (mg/L) 214
Chloride (mg/L) 866
Sulfate (mg/L) 117
Nitrate (mg/L) 6.49
Fluoride (mg/L) 0
Total dissolved solids (TDS) (mg/L) 1,800



191H. Boulahfa et al. / Desalination and Water Treatment 206 (2020) 189–201

3. Results and discussion

3.1. Pretreatment optimization

To illustrate the chemicals injection effect on treated 
water quality, multiple tests were carried out based on the 
actual surface water quality. The raw water characteristics are 
listed in Table 2.

3.1.1. Effect of the coagulant injection on the pretreatment 
performance

Fig. 2 shows the evolution of the turbidity and the resid-
ual Al as a function of the aluminum sulfate injected dose. 
Fig. 2 illustrates that the optimal dosage of the aluminum 
sulfate was 20  mg/L. Indeed, this dosage corresponds to 
the turbidity and the residual aluminum concentration of 
0.35 NTU and 0.14 mg/L, respectively.

With regard to the coagulant effect, determining the 
“right” quantity is a prerequisite for optimized efficiency. 
Thus, an overdose of the coagulant results in a substan-
tial increase in the amount of sludge and a decrease in pH, 
while a lower dose is usually the cause of the residual met-
als remaining in the treated water [27,35,40–41]. Hence, 
the need to strengthen the coagulation processes [42,43].

The turbidity and the residual aluminum values obtained 
in this test did not meet the pretreatment requirements 
and the Moroccan standard. Hence, the need to perform 
another testing to achieve the pretreatment objectives.

3.1.2. Effect of the polymer injection on the pretreatment 
performance

The polymers are generally natural compounds or 
macromolecular synthetic of chemical units repetitive 
(monomers) and are capable of destabilizing the constit-
uents of an aqueous environment, thus improving their 
flocculation [41].

To explain the polymer injection effect on the raw water 
treatment, the coagulant dosage determined previously 
was applied and the polymer dosage was varied.

Fig. 3 describes the polymer injection effect on the 
pretreated water turbidity and residual aluminum. As can 
be seen in Fig. 3, at a constant aluminum sulfate dosage of 
20 mg/L and a constant pH, the best dosage of the anionic 

Fig. 1. Flow chart of the Khenifra desalination plant [38].

Table 2
Characteristics of the raw water samples

Parameter Value

pH 8.02
Turbidity, NTU 45.6
Oxydability, mg/L 2.8
TAC, °F 25
Iron, mg/L 0
Manganese, mg/L 0



H. Boulahfa et al. / Desalination and Water Treatment 206 (2020) 189–201192

polymer was 0.10  mg/L, which corresponds to turbid-
ity of 0.23  NTU and a residual aluminum concentration 
of 0.12  mg/L. In fact, the polymer allows the adhesion of 
micro flocs formed during the coagulation process, the 
formation of large flocs, and therefore the flocculation 
improvement [44].

The polymer injection with the coagulant optimal 
dosage significantly reduced the turbidity value and slightly 
the residual aluminum concentration compared to the 
treatment with only the aluminum sulfate injection.

3.1.3. Effect of the pH variation on the pretreatment 
performance

To highlight the acidification influence upstream of the 
coagulation–flocculation on the filtered water quality, in 
terms of turbidity and residual aluminum. Jar-tests were 
performed by applying the aluminum sulfate and polymer 